
No planned changes. 2024-04-11
2020-04-22

Screws updated to ZFSHL.
New document.

A
-

     Indicates instruction. 
 
        Represents Hose. 
 
Dashed lines for overview, mounts 
on other pages/assemblies.

Readers note:

Planned document changes:
Breifly:

Document changes:
Date: Change:

Rev. 
after change:

COVERSHEET
Drawing No: 1058440 Std. Hitch components - CW05ECA

                            ®engcon

1 /2 



                            ®engconStd. Hitch components - CW05ECA1058440Drawing No:

2 /2 

POS
in order of assembly

COMMENTSQTYPARTDESCRIPTIONPOS
 11027070Lock cylinder CW051
 9611040Washer NL 8mm2
 86000143Screw MC6S M8x25 12.9 ZFSHL3
 21027081Wedge holder4
 21027083Washer lock5
 21026880Spring CW056
 21027771Spacer7
 21027772Washer Ø31/118
Loxeal 83-522610460Screw MC6S M10x60 12.99
 11027073Wedge10
 1610438Screw MC6S M8x45 12.911
 1610922Lock Nut M6M M8x1,25 8,8 FZB12
 21027082Wedge washer13
Loxeal 83-522612019Screw MC6S M10x35 12.9 Geomet14
 11026857Cover plate15
 4610959Cage Nut M8 C16

Left

Right

EC02, EC204, EC206

23

(part 
of hit

ch)

2

11

12
1314

4

1

5
6 7 8 9

3
2
15

16

10


